[image: image1.png]EQUIPMENT & TOOLS




	JSTS-10
	Table Saw

	10000510M  ~230V   50Hz




PARTS LIST

JPW (TOOL) AG

Tämperlistrasse 5

CH-8117 Fällanden

Switzerland

Phone
+41 44 806 47 48

Fax
+41 44 806 47 58

www.jettools.com
P-10000510M       2017-12
Parts Breakdown for JSTS-10   Table  Saw 
[image: image2.emf]
Parts Breakdown for JSTS-10   Table  Saw

[image: image3.emf]
Parts List for JSTS-10 Table Saw
	Index 
	Part
	Description
	Size
	Qty.

	No.
	No.
	
	
	

	1
	JSTS10-001
	Press Wire Block
	
	1

	2
	JSTS10-002
	Self-Tapping Screw
	ST4.2x10
	2

	3
	JSTS10-003
	Bolt M4 X 8
	M4x8
	5

	4
	
	
	
	

	5
	
	
	
	

	6
	JSTS10-006
	Closing Plate (A) For Rear Rail
	
	1

	7
	JSTS10-007
	Rear Rail
	
	1

	8
	JSTS10-008
	Locking Nut
	M6
	3

	9
	JSTS10-009
	Compress Board
	
	1

	10
	JSTS10-010
	Flat Washer
	6
	5

	11
	JSTS10-011
	Compress Spring
	
	1

	12
	JSTS10-012
	Closing Plate (B) For Rear Rail
	
	1

	13
	JSTS10-013
	Limited Block
	
	5

	14
	JSTS10-014
	Flat Washer 
	6
	17

	15
	JSTS10-015
	Spring Washer 
	6
	14

	16
	JSTS10-016
	Hex Bolt
	M6x14
	2

	17
	JSTS10-017
	Permanent Seat
	
	2

	18
	JSTS10-018
	Socket Head Cap Screw
	M6x20
	4

	19
	JSTS10-019
	Washer
	
	1

	20
	JSTS10-020
	Table Insert
	
	1

	21
	JSTS10-021
	Set Screw
	M5x10
	4

	22
	JSTS10-022
	Set Screw
	M6x20
	2

	23
	JSTS10-023
	Bolt
	
	1

	24
	JSTS10-024
	Telescopic Tube
	
	1

	25
	
	
	
	

	26
	JSTS10-026
	Rail
	
	1

	27
	JSTS10-027
	Pan Head Machine Screw
	M4x10
	6

	28
	JSTS10-028
	Flat Washer
	4
	7

	29
	JSTS10-029
	Pointer
	
	1

	30
	JSTS10-030
	Guide Pipe Fixed Seat
	
	1

	31
	JSTS10-031
	Compaction Shaft
	
	1

	32
	JSTS10-032
	Compaction Fixed Ring
	
	1

	33
	JSTS10-033
	Eccentricity Compaction Handle
	
	1

	34
	JSTS10-034
	Scale Seat Insert (B)
	
	1

	35
	JSTS10-035
	Self-Tapping Screw
	St3.5x13
	2

	36
	JSTS10-036
	Screw
	M4x10
	2

	37
	JSTS10-037
	Compaction Washer
	
	1

	38
	JSTS10-038
	Extension Table
	
	1

	39
	JSTS10-039
	Hex. Bolt
	M6x16
	4

	40
	JSTS10-040
	Limited Block
	
	5

	41
	JSTS10-041
	Rub Washer (A)
	
	5

	42
	JSTS10-042
	Mitre Guide Knob Assembly
	
	1

	43
	
	
	
	

	44
	JSTS10-044
	Mitre Guide
	
	1

	45
	JSTS10-045
	Rip Fence
	
	1

	46
	JSTS10-046
	Mitre Guide Pointer
	
	1

	47
	JSTS10-047
	Steel Ball
	
	1

	48
	JSTS10-048
	Pointer Spring
	
	1

	49
	JSTS10-049
	Set Screw
	M6x12
	1

	50
	JSTS10-050
	Rub Washer (C)
	M5x40
	2

	51
	JSTS10-051
	Flat Washer
	3
	2

	52
	JSTS10-052
	Pointer
	
	1

	53
	JSTS10-053
	Self-Tapping Screw
	ST2.9x8
	12

	54
	JSTS10-054
	Socket Head Cap Screw
	M6x10
	1

	55
	JSTS10-055
	Main Table
	
	1

	56
	JSTS10-056
	Limited Block (B)
	
	1


	Index 
	Part
	Description
	Size
	Qty.

	No.
	No.
	
	
	

	57
	JSTS10-57
	Scale Seat Insert (A)
	
	1

	58
	JSTS10-058
	Scale Seat
	
	1

	59
	JSTS10-059
	Scale Label
	
	1

	60
	JSTS10-060
	Screw
	M5x14
	6

	61
	JSTS10-061
	Flat Washer
	5
	16

	62
	JSTS10-062
	Spring Washer
	5
	16

	63
	JSTS10-063
	Limited Block (A)
	
	1

	64
	JSTS10-064
	Locking Block
	
	2

	65
	JSTS10-065
	Locking Handle
	
	1

	66
	JSTS10-066
	Screw
	
	1

	67
	JSTS10-067
	Hex Nut 
	M8
	3

	68
	JSTS10-068
	Locking Rail
	
	1

	69
	JSTS10-069
	Big Washer 
	8
	3

	70
	JSTS10-070
	Spring
	M4
	1

	71
	JSTS10-071
	Spring Pin 3 X 30
	3x30
	2

	72
	JSTS10-072
	Limited Board (B)
	M8
	2

	73
	JSTS10-073
	Screw
	
	1

	74
	JSTS10-074
	Rail
	
	1

	75
	JSTS10-075
	Knob
	
	3

	76
	JSTS10-076
	Blade Wrench
	
	2

	77
	JSTS10-077
	Right Panel
	
	1

	78
	JSTS10-078
	Frame Assembly
	
	1

	79
	JSTS10-079
	Fixed Plate
	
	4

	80
	JSTS10-080
	Tube Frame
	
	1

	81
	JSTS10-081
	Rear Panel
	
	1

	82
	JSTS10-082
	Compaction Cover
	
	1

	83
	JSTS10-083
	Hex Bolt
	M6x30
	1

	84
	JSTS10-084
	Horizontal Support
	
	2

	85
	JSTS10-085
	Right Foot (B)
	
	2

	86
	JSTS10-086
	Left Foot (B)
	
	2

	87
	JSTS10-087
	Rubber Pad
	
	2

	88
	JSTS10-088
	Right Foot (A)
	
	2

	89
	JSTS10-089
	Left Foot (A)
	
	2

	90
	JSTS10-090
	Left Panel
	
	1

	91
	JSTS10-091
	Cord Storage
	
	1

	92
	JSTS10-092
	Cord Inlet
	
	1

	93
	JSTS10-093
	Plug Cord
	
	1

	94
	JSTS10-094
	Push Sticker
	
	1

	95
	JSTS10-095
	Switch Box Cover
	
	1

	96
	JSTS10-096
	Overloading Protection
	7A
	1

	97
	JSTS10-097
	Front Panel
	
	1

	98
	JSTS10-098
	Switch Plate
	
	

	99
	JSTS10-099
	Rack (B)
	
	1

	100
	JSTS10-100
	Angle Pointer
	
	1

	101
	JSTS10-101
	Set Screw
	M5x16
	6

	102
	JSTS10-102
	Spring Washer
	4
	5

	103
	
	
	
	

	104
	JSTS10-104
	Adjustment Handle
	
	1

	105
	JSTS10-105
	Gasket Ring
	
	1

	106
	JSTS10-106
	Hex Nut
	5
	4

	107
	JSTS10-107
	Locking Compress Spring
	
	1

	108
	JSTS10-108
	Screw
	M5x16
	1

	109
	JSTS10-109
	Adjustment Handle
	
	1


	Index 
	Part
	Description
	Size
	Qty.

	No.
	No.
	
	
	

	110
	JSTS10-110
	Compaction Screw
	
	1


	111
	JSTS10-111
	Locking Handle
	
	1

	112
	JSTS10-112
	Socket Head Cap Screw
	M5x12
	1

	113
	JSTS10-113
	Knob
	
	1

	114
	JSTS10-114
	Bolt
	
	1

	115
	JSTS10-115
	Hex. Thinner Nut
	M16-Left
	1

	116
	JSTS10-116
	Up-Down Column
	
	2

	117
	JSTS10-117
	Prick Gear
	
	2

	118
	JSTS10-118
	Ring For Shaft
	10
	2

	119
	JSTS10-119
	Up-Down Adjustment Seat
	
	1

	120
	JSTS10-120
	Up-Down Adjustment Screw (B)
	
	1

	121
	
	
	
	

	122
	JSTS10-122
	Key
	4x8
	2

	123
	JSTS10-123
	Up-Down Adjustment Screw (A)
	
	1

	124
	JSTS10-124
	Riving Knife Base
	
	1

	125
	JSTS10-125
	Fix Seat (A)
	
	2

	126
	JSTS10-126
	Fix Seat (B)
	
	1

	127
	JSTS10-127
	Body
	
	1

	128
	JSTS10-128
	Hex Bolt 
	M5x20
	2

	129
	JSTS10-129
	Damper For Body
	
	1

	130
	
	
	
	

	131
	JSTS10-131
	Screw
	M4x12
	4

	132
	JSTS10-132
	Guard (Left)
	
	1

	133
	JSTS10-133
	Guard (Right)
	
	1

	134
	JSTS10-134
	Guard Support Base
	
	1

	135
	JSTS10-135
	Screw
	M3x10
	2

	136
	JSTS10-136
	Spring Pin 
	4x16
	2

	137
	JSTS10-137
	Circumgyrate Wrench Parts
	
	2

	138
	JSTS10-138
	Screw
	M5x14
	2

	139
	JSTS10-139
	Support Board Cover
	
	3

	140
	JSTS10-140
	Screw
	M4x10
	2

	141
	JSTS10-141
	Connection Shaft
	
	1

	142
	JSTS10-142
	Guard Support Board
	
	1

	143
	JSTS10-143
	Gasket
	
	1

	144
	JSTS10-144
	Connection Shaft (B)
	
	1

	145
	JSTS10-145
	Spacer (C)
	
	3

	146
	JSTS10-146
	Uncork Ring 
	9
	2

	147
	JSTS10-147
	Limited Piece
	
	2

	148
	JSTS10-148
	Compaction Cover (B)
	
	2

	149
	JSTS10-149
	Torsional Spring
	
	1

	150
	JSTS10-150
	Screw
	M3x8
	1

	151
	JSTS10-151
	Limited Piece Support Base
	
	1

	152
	JSTS10-152
	Compaction Cover (A)
	
	2

	153
	JSTS10-153
	Hex Bolt 
	M6x55
	1

	154
	JSTS10-154
	Rubber Ring (B)
	
	1

	155
	JSTS10-155
	Hex Bolt 
	M6x55
	1

	156
	JSTS10-156
	Screw
	M5x10
	2

	157
	JSTS10-157
	Small Baffle
	
	1


	159
	JSTS10-159
	Outer Flange
	
	1

	160
	JSTS10-160
	Blade（Ø254xØ30x2.8mmx40T）
	
	1

	161
	JSTS10-161
	Inner Flange
	
	1

	162
	JSTS10-162
	Cam Handle
	
	1


	Index No. 
	Part No.
	Description
	Size
	Qty.

	
	
	
	
	

	163
	JSTS10-163
	Riving Knife
	
	1


	164
	JSTS10-164
	Screw
	
	1

	165
	JSTS10-165
	Rip Knife Press Board
	
	1

	166
	JSTS10-166
	Socket Head Cap Screw
	M6x16
	2

	167
	JSTS10-167
	Rip Knife Base
	
	1

	168
	JSTS10-168
	Pin For Rip Knife
	
	1

	169
	JSTS10-169
	Slip Piece
	
	2

	170
	JSTS10-170
	Compress Spring
	
	1

	171
	JSTS10-171
	Compaction Cover
	
	1

	172
	JSTS10-172
	Clearance Piece
	
	2

	173
	JSTS10-173
	Locking Nut 
	M5
	6

	174
	JSTS10-174
	Dust Extraction Port
	
	1

	175
	JSTS10-175
	Screw
	M5x8
	2

	176
	JSTS10-176
	Cover Board
	
	1

	177
	JSTS10-177
	Brush Cover
	
	2

	178
	JSTS10-178
	Brush
	
	2

	179
	JSTS10-179
	Brush Holding
	
	2

	180
	JSTS10-180
	Body
	
	1

	181
	JSTS10-181
	Damping Ring
	
	1

	182
	JSTS10-182
	Bearing 6001-2Z
	6001-2Z
	1

	183
	JSTS10-183
	Stator
	
	1

	184
	JSTS10-184
	Self-Lubricating Bearing
	
	1

	185
	JSTS10-185
	Ring For Shaft 
	c-16
	1

	186
	JSTS10-186
	Gear
	
	1

	187
	JSTS10-187
	Half-Round Key 
	5 x 6.5 x 16
	1

	188
	JSTS10-188
	Output Shaft
	
	1

	189
	JSTS10-189
	Ring For Shaft Or Hole 
	35
	1

	190
	JSTS10-190
	Bearing
	6003-2Z
	1

	191
	JSTS10-191
	Gear Cover
	
	1

	192
	JSTS10-192
	Screw
	M5x35
	4

	193
	JSTS10-193
	Body
	
	1

	194
	JSTS10-194
	Inside Track
	
	1

	195
	JSTS10-195
	Bearing 
	6201-2Z
	1

	196
	JSTS10-196
	Rotor
	
	1

	197
	JSTS10-197
	Self-Tapping Screw
	ST4.8 x 70
	2

	198
	JSTS10-198
	Press Board Cover
	
	1

	199
	JSTS10-199
	Self-Tapping Screw
	ST4.2 x 12
	6

	200
	JSTS10-200
	Reinforce Side Board
	
	1

	201
	JSTS10-201
	Screw
	M5x8
	4

	202
	JSTS10-202
	Self-Tapping Screw
	ST4.2 x 16
	4

	203
	JSTS10-203
	Switch
	KJD17
	1

	204
	JSTS10-204
	Self-Tapping Screw
	ST4.2 x 19
	19

	205
	JSTS10-205
	Self-Tapping Screw
	ST4.2 x 45
	3

	206
	JSTS10-206
	Strength Relief
	
	2

	207
	JSTS10-207
	Wire Clamp
	
	1

	208
	JSTS10-207
	Capacitor
	0.33μF
	1

	140
	JWBS8-140
	JET LOGO
	JET-92
	1

	
	
	ID Label, JSTS-10 (not shown)
	
	1

	
	
	Motor Label, JSTS-10 (not shown)
	
	1

	
	
	Warning Label, JSTS-10 (not shown)
	
	1


Wiring Diagram for JSTS-10 Table Saw
            10000510M…………………..….. ~ 230V, 50Hz
[image: image4.png]S

PLZHED

0
n

%

<
™

)

O =1

0

aBieyoins | sayeyosHNyosIseaqn #0IND peopano | 10
anayoua|o9p

inajesuspuod Jojesuspuoy] J1asuapuOy 9
anaydnusaiul FUILTERS yoms | s
Jnajow Jojow 4030l W

uonejgidiajul | usydiaz Jep Bunjnapag joquis jo Butueaw
auneluaa q|ab-unib mojjeA-usaib | IAND
unig unesq umoig | Ng
naiq neiq enig ng
a10u ziemyds ¥oelq| Mg

SUOpIOD S8p JNJIN0D usquejuez SPUBI}S JO IN0j0d

ZH09-05 ‘A0EZ~

weabelp Buim





PAGE  
8

